Parts Book

Conway 33’ New and
Refurb City Semis



CTS 45, 48, & 53’ TRAILERS WITH SPRING
AIR LINE ROUTING

700M034 / 2007
(\@'
B
ii R oL
B

@

lll

|

)

e O

EMERGENCY 3/8” TUBE
SUPPLY

L
M
]




AIR VALVE AND AIR TANK

MOUNTING ANGLE LOCATIONS

2104555 (1)
, 27x 27 x 407
AIR PLATE MOUNTING ANGLE

FRONTY _ @L
H 720
o} O /

2&" e

AIR TANK MOUNTING BRACKET

2204501 (2)

J—
—




GLADHANDS AND FITTINGS -
FORWARD WALL / FLUSH MOUNT

~— 7000177 (2)
2244P-8-8
7000030 (2) «——
E-2203
3!8“ 3

REF: 700N023

" 7000023 (1)
| 12-008238BK 7000022 (1)
h 12-006238BK
| ; SERY- GIt EMER. G/H
F - 7000871 (2)
215PN-8

7000971
PFT-6143
3/8” TURE BLUE ™™~

— 7000180 (2)
265NTA-6
ELBOW CONN.

7000966
PFT-6113
38" TUBE RED

REF: Y00NOS2




ANCHOR CONNECTOR ASSEMBLY

7000172 (2)
207ACBH-8

—y

T
"

&
a
=

7000151 {2) _ 700144 (2)
48F-8-8 GBNTA-6-8

/’“

,O'
0

2104528 (1)
MOUNTING PLATE

REF: 700N049




ADAPTOR -NYLON HOSE TO AIR
BRAKE SLIDER HOSE

REF: 700M0S3




SLIDER HOSE TO BOGIE AIR LINE
HOLDER ASSEMBLY -

6100256 (3)
© 20 §.5. KEP NUT

©

AT
o

\fq-wm
No{ - T
I W

NI,

Y

I

8000261 {4)

8000268 (4)
%" CGUSHION CLAMP

7/16” CUSHION CLAMP 7/18"

NN

NI,
SRS
TR,

6400606 (3)
1,220 x ¥ WELD STUD

7700533 (1)
MOUNTING wag/

FRONT

REF: 210N102




AIR BRAKE VALVE MOUNTING
PLATE

2104555 (1)
' ' 27 x 2" x 407 ,
1 ANGLE, PLATE MOUNT

6000375 (3)

1004201 (3) . BOLT 3/8-16 x 1 %"

ff MONTING ANGLE 7

. o 6100377 (3)

19 | i NUT 3/8”-18

o o p 6200378 (3)

FLAT WASHER
3/8”
O O o o O 0 © O

o G G
b 7000000 (1)
0o 00 AIR VALVE PLATE




AIR FILTER ASSEMBLY

7000110 {1)
2550 SEALCO
AIR FILTER

7600144 (2)
BONTA-6-6

6000308 {2)
5/167-18 x 2 4" BOLT

6100316 (2)
5/16™-18 NYLOK NUT




CTS 45°, 48”, 53' NEW TRAILER

AIR TANK MOUNTING BRACKET ASSEMBLY

2201657 (2) o
GUSSET, AIR TANK AN

| P ——— T 2
2204501 (2) ‘/‘\

AIR TANK BRACKET

6000375 (4)
3/87-16 x 1 %4” BOLT

6200378 (8)
3/8” FLAT WASHER

6100381 {4)
3/87-16 LOCK NUT




CTS 45°, 487, 53’ NEW TRAILER

AIR TANK ASSEMBLY

7000801
1 RING
BBO4TS0

Dy

@ TO0160
« DRAIN CABLE
N, 401728

\\

T 7000168 (1)
DRAWN VALVE ASSEMBLY

0=
7000102 (1) TN /" 88" CABLE U
& ‘.} ’t‘
AIR TANK N A X X,
™ HERCO ;
A 401070 R
-\\ C{AMP {)
-
A
a1
S
7600851 (1) A .
3i8” PIPE PLUG
7006179 ~—r

48710312

1o 7000143
BBNTAB6

e 700003 1
38" STREET ELROW




SPRING BRAKE VALVE ASSEMBLY

7000141 {1)

7061213 (1) . GANTA-6-6
110700 :
SPRING BRAKE VALVE

7045014 (1)
272NTA-6-6

7000188 (1)

56001 7000143 { 1)
BSNTA-8-6

7000864 (4).
159F-8-6

REF: TOONO57




RELAY VALVE ASSEMBLY
CTS 45, 48, & 53’ TRAILERS WITH SPRING SUSPENSION

7045009 {1}
PARKER
269NTA-8-6

7001247 (1)
soosogg (2) 'SEALCO 110412
318716 x 17 RELAY VALE
6100377 (2)
LOCKNUT
318716
6200378 (2)
FLAT WASHER
318" SAE
DEL (2)
7000170 {1)
PARKER
48F-10-12

7000154 (2)
PARKER
48F-10-6

TOON234




WABCO ABS VALVE ASSEMBLY
CTS 45, 48, & 53’ TRAILERS WITH SPRING SUSPENSION

7001218 {2)
SENSOR WISOCKET
7001229 (1) MERITOR 441-032-8080
MERITOR ABS VALVE
$4005001010 7001223 (2)
SENSOR WIRE 72"
MERITOR 449-713-0180
7001224 {2)
SESORCLIP
MERITOR 899-759-8154
7045008 (1) ,
PARKER 7001230 (1)
269NTA-6-6 POWER CABLE
MERITOR S 4493260600
7045009 (1) e
8000375 (2) Mol S
BOLT 2 7000154 {2)
318”16 x 1 1/4” PARKER
48F-10-6
6100377 (2)
LOCKNUT ; 7000851 (1)
18 318" PIPE PLUG
7000170 (2) |
6200378 (2) PARKER |
FLAT WASHER 48F-10-12
3/8” SAE

700N233




AIR BRAKE CHAMBER ASSEMBLY

SERVICE EMERGENCY

7000203 7000864
PARKER PARKER
159F-10-6 150F-8.8

; ]
ljico
2l

2200199
ANCHORLOK
166101




AIR BRAKE HOSE COMPONENTS

7000001 7000116
PARKER PARKER
15325?& 293.8
7000001 7000116
PARKER PARKER
16826-8-8 293-8

EMERGENCY

SERVICE

S NATOIEY
ehatritgtstelelty
MR

7000002
PARKER 7000117
16826-10-10 PARKER
293-10

7000173
PARKER
10126-6-8
IS
7000142
PARKER
68NTA-6-6
wwi
7000002
PARKER

16826-10-10




AIR BRAKE HOSE ROUTING

N

our

e
ES

N

i

3

!
e

~i] |

i
s
(’“\,r\;,o-—-a—@c:_’_ﬁc;i.‘!
P




AIR BRAKE VALVE MOUNTING
PLATE

2104555 (1)
27 x 2 x 407
! ANGLE, PLATE MOUNT
6000375 (3)
1004201 (3) BOLT 3/8-16 x 1 %"
MONTING ANGLE
6100377 (3)
ﬁ \g i NUT 3/8”-16
6200378 (3)
0 o o FLAT WASHER
/8"
o © o 0O OO0 O O
O [+] [+
_ . 7000000 (1)
0o 00 AIR VALVE PLATE
7
6000308 (2) _
BOLT 5/16-18 x 2 %" p 6000310 (2)
=0l BOLT5/16-18x 1"
6100316 (2) -
NYLOK NUT 5/167-18 ~ 7n00005 (2} NYL g; 03311_6 F,(i)sﬁ .3
6200313 (2) VALVE MOUNT BRACKET -
FLAT WASHER 5/16” 6200313 (2)

FLAT WASHER 5/16" .
REF: TO0ONOS4




SERVICE RELAY VALVE ASSEMBLY

22001289 {1)
110139
RELAY VALVE

7045008 (1)
269NTA-6-6

7000170 (1)
48F-10-12

7000851 (1)

7000154 {4) 3/8” NPT PIPE PUG

48F-10-6

REF: 700NOS8




AXLE & WHEEL END ASSEMBLY - 220M030

CTS SEMI TRAILER - 2007 R
2200233 (2) HALDEX 166101
HUB CAP

CON-MET 106819Y

Py ®
(o)
‘/smm (12)

BOLT 516”18 x 17

e 6200313 (12)
LLOCK WASHER 5/16”

9100203 (2)
AXLE NUT
PRO-TORQUE 4474743

2200019 (2}
CLEVIS KiT
HALDEX CF2 5/8”-18 x ¥:" D.

2200152 (2)
BRAKE DRUM
_CON-MET 10001776

2300128 (2)
AXLE SEAT 3 %"
HUTCH 19360-06

2200031 {2}
BRACKET
HALDEX 427-10569

2200049 (2)
SLACK ADJUSTER
HALDEX 409-10979

2200074 {1)
AXLE
MERITOR TNA571L6290

e 2200040 (2)
PRE-SET HUB ASSEMBLY
CON-MET 10005478




BOGIE SUB FRAME DETAILS
(330TB11 - COMPLETE SUBFRAME)

SIDE PLATE P/N: 2100025 (2)

4” I-BEAM P/N: 3307663 (5)

ANCHOR COUPLER MOUNTING ANGLE
P/N: 2104528 (1)

LOCATED ON ROADSIDE -

WELDED TO FIRST I-BEAM IN FRONT OF

SLIDER SUSPENSION RAILS
(FOR MOUNTING AIRLINE HOSES)




BUMPER ASSEMBLY

CONWAY CITY SEMIS

COMPLETE ASSEMBLY P/N: 210N101 ‘

USSET MOUNTING ANGLE
P/N: 2100024 (2)

6000750
6100751
6200751

6000501
6100501
6200503

R/S BUMPER CHANNEL ASSEMBLY:
KIT P/N: 210N200 (1)

C/S BUMPER CHANNEL ASSEMBLY
KIT P/N: 210N201 (1)

6200751

FASTENERS:

BOLT, 1/2-20 x 1-1/2"
P/N: 6000501 (4)

BOLT, 3/4-16 x 2" GR-5
P/N: 6000750 (6)

BOLT, 3/4-16 x 1-1/2" GR-5
P/N: 6000751 (20)

LOCK NUT, 1/2-20 GR-5
P/N: 6100501 (4)

NUT, 3/4-16 GR-5
P/N: 6100751 (26)

WASHER, FLAT 1/2"
P/N: 6200503 (4)

BUMPER/BRACKET ASSEMBLY:
KIT P/N: 210N202 (1)

WASHER, FLAT 3/4"
P/N: 6200751 (26)




P/N: 750N021

Con-way 45°-53’ Freight Die-Cut o
(Kit #CONWA31803) " C;%'?'“;‘gﬁgfgg . CONWA3230013 [‘E

T —

» i

T‘ |

C. ; S = ]
&' i

04144/ s I |Consway.

FREIGHT

Large Stripe Section

i

¥
‘—U—' [ |
Blue Striping must be installed at the top CONWA3OM7 [ole]mm]| [o]0]
of the bottom framing. If conspicuityis
already installed in that area, Blue Striping P/N: 750N021
should be installed above the conspicuity. ggxwﬁ:gggs
ONWA32044

COMNWASZ017

P/N: 4100101 CONWA32014 CONWAZ2007
12 P/N: 7500139 PMN: 7500140
L 7.81" L‘
CONWASO(B?K L
P/N: 750N021 \ﬂ_br ONWA3 2000 1
P/N: 7500133 23
— 1
Faint Color Match =] 0”’ ﬂ
White Elite 55 NODO&EA - (ab Body, Roof Fairings, Etc, FREIGHT j -
Accuride White Powder Coat - Wheel Rims 5 B
Black, High Solids Polyurethane - Chassis and Accessories =l S
COMNWA3203:
Notes: R R NI E SIS EEm——S—Sm—S—S————————————————————
waw&szhuaa —‘(2) ead“xzadr Re;t Fmﬁm (SRS - To beinstalled 357 from the : i P/N: 750N021 [ £
ront of the trailer and 12" down from the toj T T =" 0 —
b Blue Striping must beinstalled at the top I —
CONWA32007 - (1) 23" 80% Die-Cut Freight Logo Front -To be installed 9.5” down from afthe bottom framing. If conspicuity is
thetop frame and centered vertically alreadyinstalled in that area, Blue Striping CONWAI20BE, CONWAILNET-
CONWA32015 - (1) 367 87" Rect. Logo Freight/Web Reflective - To be installed centered should beInstalled above the conspiculty P/N: 7500271, P/N: 7500270
wertically onthe rear door and down 30.5% from the top frame.
CONWA22000 - (108) 127x 1" Rolls of 5 Color Multi Stripe - To be lined up along the bottom of
thetrailer, above the conspicuity
CONWAZ2040 - (1} 136" - To beinstalled on the front drivers side comerradius of thetrailer,
Miscellaneous Decals: i
CONWAZ0017 - (1) 5* % 1° - Pull For Air Tank Drain Decal - Mount decal on CONWA31803 Kit Breakdown
theinside edge of the drivers door beneath the Sterling factory spedfication plate, Part# Desaription/Size
CONWA30037 - (3] 6" Black Unit #5 (Level) - Mount on the rear doorabovethe rear CONWA32044 (D) D/[[ogg Freight(ﬁg”sz” (/RS . ~
logo and on both sides, on the back end. CONWA32007 (1)[)/([0(_]0 Freighl(23”x80" Frl) .
CONWA30038 - (2] 4" Black Unit #s (Vertical] - Mount on the front of the trailer, contered CONWA32015 (1) Rectlogo FreighUWeb (36”X§7" RefRear) Con-way Frelght
wertically onthe comorradius CONWA32000 (108) 5 Color Multi Stripe (12" 1" Roll) Decal I for 4553 Die-Cut Tral
CONWA30039 - (21 3" Black Unit #5 {Level) - Mount on the rear on the top framebetween CONWA32040 (1) Decal (13" & ) - £Ldl Flagement.for IS TTNETS
thecenter line and the right side, Also mounted on the inside of the trailer on the backend CONWA30017 (1) 5™ 1""Pull For Air Tank Drain’ Decal - iate 4 9;; I Kit #21803 - I Crawn By:BE
i i TR . ; L e anges
onthe drfversside. CONWA30013 (1) 2.25"x3"'Equipment Service Due’ Decal 4
CONWA32066 - (1) Red Glad Hand Decal - Install on trailer front and rear behind glad hands. CONWA30037  (3) 6" Black Uﬂllt#’S (ler‘.')**
. . CONWA30038  (2)4”Black Unit 45 (Vertical) **
CONWA32067 - (2) Blue Glad Hand Decal - Install on trailer front and rear behind glad hands. CONWA30039 {2)3”Black Unit #'s (Levely**
CONWA32066 (2) Red Glad Hand Decal (5"x77)
CONWA32067 (2)Blue Glad Hand Decal (5"x 7")
Parts availakle from: wﬂ
## Plagse Specify Equipment Numbers When Ordering Kits. %@ﬂn?;%yimfm




DOOR FRAME ASSEMBLY

CONWAY CITY SEMIS

FWD CORNER GUSSET
P/N: 4306234 (2)

DOOR HEADER BRACKET
P/N: 9000025 (2)

R/S UPPER RAIL SUPPORT
REAR CORNER GUSSET P/N: 4300402 (1)

P/N: 4306236 (2)

R/S DOOR POST
P/N: 4300932

RAIN GUTTER
P/N: 4300206
DOOR HEADER:
P/N: 4300910

DOOR HEADER BRACKET
P/N: 9000026 (2)

[{ ———VERTICAL DOOR TRACK GUARD
| P/N: 4300299 (2)

C/S UPPER RAIL SUPPORT-
P/N: 4300403 (1)

CENTER SPRING BRACKET
P/N: 4300119

DOOR POST SUPPORT BAR
P/N: 4306239 (4)

DOOR POST SUPPORT BLOCK
P/N: 4306238 (4)

R/S DOOR POST GUSSET
P/N: 4300240 (1)

C/S DOOR POST
P/N: 4300933

DOOR SILL
P/N: 4300928

DOOR SILL GUSSET DOOR SILL SPACER
P/N: 4300207 (8) P/N: 4300929 (2)

TUBE SUPPORT GUSSET
P/N: 2100031 (6)

PULL STRAP PROTECTOR

ROLL-UP DOOR P/N: 4300503 (2)
P/N: 4300184

C/S DOOR POST GUSSET
P/N: 4300241 (1)

COMPLETE DOOR FRAME
P/N: 430N108




TRAMEC NOSE BOX & 7-WAY SOCKET - 800N110
CTS SEMI TRAILERS

8000941 1)
TRAMEC WNOSE BDOX
38260R

{e

AT o8

\
N—
7

y,

QR Ty

/

Z’* 8000242 G5

TRAMEC 7 WAY
38310




MAIN HARNESS 53" NEW - 8005302
CTS SEMI TRAILERS

Y

ﬁ —672" (REF)——
W354ﬁ;5 - 318ﬁ;4

BLACK 9 t/2° u 1
BLUE 8 1 7 8 Ng —
GREEN & 1/2° YELLOW \
FRONT [ / ’/_ j 187

I.__ MAIN HARNESS \
| s ! ~ 12
WHITE 11 —/ }\} 7

\%
BROVN 9 1780 —/ 26
FRONT MARKER LIGHTS
MID~TURN MARKER LIGHTS VAT £
YELLOW 8
RED 6 1/2° ABS PACKARD CONNECTOR

¥




MAIN HARNESS 537 REFURB. - 8005300
CTS SEMI TRAILERS

o/ (REF D

— =
*_________354// -5

BLACK 9 172
y +
BLUE 8° *78/,-“%_"——
0— GRELH & 1727 YELLOW
FRONT ! 3

+ 4
318" ——r

WHITE 11° / A/ }'}
BROWN 9 1/2" J oo GREEN BLACK BLUE WHITE
FRONT MARKER LIGHTS
MID-TURN MARKER LICGHTS PSL CONNECTIONS
YELLOW B°

RED & i/2°




FORWARD WaALL LIGHT ASSEMBLY - 8000052
TRAILERS

CTS SEMI

8000028 (2>
YeLLOwW LED
MARKER {IGHT

£000053 <2
CLOSED BACK
GROMMET
8000266 (2>
APPLY ELECTRICAL TAPE N sty 8000044 @)

T CONNECTOR CLAMP 6 PIGTAL

Bl SR

6300113 <23 ]
& POP RIVET =
64
6300107 ¢2) 6200103 (2D
6-7 RIVET g000302 6y MO 10 STAR WASHER
3/8° BEK-CLIP
L ]
8000459 <1
8000048 (1Y ———— | GROMMET T 000043 <1
C/S JUMPER R/S JUMPER
1547 191
3 APPLY PUTTY TAPE 10 {ij
CONNECTIONS
CURBSIDE

[m ROAGSIDE

8060458 (22 8000931 (42
GROMMET CABLE TIES

MODITH SKIN FORWARD WALL TRICA
swoa D ELECTRICAL FASTENER ASSEMBLY 800NUTO




MID-TURN LIGHT ASSEMBLY
CTS SEMI TRAILERS

sososes MID-TURN LIGHT ASSEMBLY
GHoTE at-sese53 80ONL26

FASTENERS MID-TURN LIGHT
BUONBOG

BOSOUSE (@)
GRIMHET, 43GHT
GROTE 92420-3

' 2 8000064 <)
BRACKET, LIGHT
R RDAZ}SIDE . GROGTE 433623
&
3201005 )
{ +— STRAP. LIGHT MOLNTING
) <
ij

£30007 2
£ -7 HARD RIVEY

8000068 A1
T2* RDAESIDE HARNESY

L — R —
GRATE 0}-5681-H] @ E

BOG0266 5
1747 CUSHION CTLAMP

SL0377 4

&

LOOKMIT, 348715
6205376 ¢ Fey
FLAT WASHER 3/0° "-”\\@

@
BOLT, /816 » s“‘\v!: n!a

STUIFE A

H20WEF 2>

STAR WASHER
—lt

ismm <73
POP RIVET 6-6

STARLESS

200006 L0y
36" CURESIDE HARNESS

H GROTE S1-6£BL-HE




REAR SILL HARNESS & FASTENERS 8000008
CTS SEMI TRAILERS

8005302 (1)

WAIN HARNESS SN

680"
© = e e
-] a 5
@ © © @l 5 o © o
8000263 (3 80264 (3]
g @ &_ffmmw&i Wil &%«m@ g g g o ﬁ’n o o
3w m tia WMM W t i ra or e et
BEAm RS
i LI ' , l wze ©
s
{
22 v ) g?‘ggzgg mi e
\ GRADE & BOLT
ﬂ 1 IB
82 10
8000008 {1}
REAR SiLt
HARNESS
ROADSIDE

CURBSIDE




TAIL LIGHT ASSEMBLY 300N91/
CTS SEMI TRAILERS

2000900 (4)
TAIL LIGHT — LED
GROTE 53302

6300126 (2)
POP RIVET 6-6

GROUND CTA
@
STOP / TURN

6300153 (1)
POP RIVET 6—4
SECURITY

1
i

L




REAR SIDE LIGHT ASSEMBLY 800N125
CTS SEMIE TRAILERS

/;

p

8000000 (2)
18" PIGTAIL
GROTE 05-2018—71

ey
6300126 (2) 8000071 (2)
6—-6 POP RIVET MOUNTING BRACKET
STAINLESS GROTE 01-4316

8000025 (2)
RED LED ASSEMBLY
==t GROTE 47372
6300153 (1)
6—4 POP RIVET
SECURITY
STAINLESS




LICENSE LIGHT ASSEMBLY

CTS SEMI TRAILERS
» 5400606 (1)
g 1/47-20 x 3/4”
WELD STUD
o Egiiéﬁs&iéw

=z
L3

5100256 (1)
1/4”-20 KEP NUT
STAINLESS

©

S00N918

TRUCK-LITE LICENSE LIGHT — INCANDESCENT

T0P

©

6300139 (2}
POP RIVET 6-16

MG

v I
©

8005429 {1}
LICENSE LIGHT
TRUCK—LITE 21204C

i]

8000466 (1)
Pﬂnwh—%g}wgg—GROMMEE

B
3/8 x 3/8

& I
°"“\\~m8005430 (1

HOT WIRE

TRUCK—LITE 96932

60"
— 14 >

8005464 (1)
JUMPER ~ 60"
TRUCK—LITE 95944




ABS LIGHT ASSEMBLY 800N1357

CTS SEMI TRAILERS
8004875 (1)
25" (300”) HARNESS
GROTE 05-2000—80

8000095 (1)
////Mﬂxkx\\ MOUNTING GROMMET
////ﬁ\\\\ GROTE 92120
8000047 (1)
6" PIGTAIL
8000094 (1) GROTE 66851

2" ABS LIGHT
GROTE 78333




DOOR HEADER ICC LIGHT ASSEMBLY 800N107
CTS SEM!I TRAILERS

8100256 (6) %

1/4"-20
KEP NUT @
STAINLESS 64006606 (8)
5 1/4°-20 x 3/4" g
WELD STUD

8000266 (4)
1/4"

CUSHION
CLAMP

1

8000022 {3)
GROMMET
OPEN BACK

BOOOD27 (3)
RED LED

8000034 {1}
HEADER
HARNESS
INTERNAL
GROURD

‘E L
-\

MARKER LIGHT
" =4
= — =




FLOOR ASSEMBLY
CONWAY 53' CITY SEMI

CENTER BOARD
P/N: 3400530 (5)

OUTER BOARD
P/N: 3400532 (2)

FLOOR FASTENERS: HAT BOARD

P/N: 3400531 (2)

SCREW, 5/16-18 x 2-1/2"
P/N: 6000326 (6)

SCREW, 5/16-18 x 2"
P/N: 6400200 (885)

PRE-WELD I-BEAM
P/N: 3300015 (40)

REAR FLOOR HAT SECTION
P/N: 3400325 (1)

FLOOR HAT SECTION
P/N: 3400349 (3)

PLASTIC WOOD FILLER THRESHOLD FASTENERS:

P/N: 3400335 (2)

THRESHOLD PLATE SCREW, 5/16-18 x 2-1/2"
P/N: 3400334 (1) P/N: 6000326 (4)

SCREW, 5/16-18 x 2"

PLASTIC WOOD FILLER P/N: 6400200 (39)
P/N: 3400336 (2)




FOWARD WALL ASSEMBLY (410M286)
CONWAY 53' CITY SEMI

FWD WALL HEADER

CORNER RADIUS CAP
P/N: 4100512 (2)
---MAGNA LOK RIVET

P/N: 6300133 (4 PER CAP) (‘

C/S OUTER BULLNOSE PANEL
P/N: 4100155 (1) \

C/S OUTER PANEL
P/N: 4100153 (1)

PLACARD HOLDER

P/N: 7500003 (1)

---POP RIVET, 6-4
P/N: 6300113 (4)

AIR BRAKE BACKING PLATE
P/N: 4100226 (1)
FASTENERS:
--BOLT, 5/16-18 x 1-1/4
P/N: 6000318 (4)
--LOCK NUT, 5/16-18
P/N: 6100316 (4)
~-WASHER, FLT 5/16
P/N: 6200312 (4)
--RIVET, POP 8-8SS

P/N: 4100123 (1)

/
N

C/S INNER BULLNOSE PANEL

P/N: 4100367 (1)
C/S INNER PANEL
P/N: 4100231 (1)

R/S INNER PANEL
P/N: 4100230 (1)
\ PLYWOOD LINER
P/N: 4100255 (2)

——-RIVET, POP 6-16
P/N: 6300139 (18)

ALUMINUM HAT POST
P/N: 4100290 (6)

P/N: 4100024 (1)

P/N: 6000326 (8)

P/N: 4100366 (1)

PLASTIC SCUFF LINER

---SCREW, 5/16-18 x 2

R/S INNER BULLNOSE PANEL

P/N: 6300136 (13)

C/S PROTECTION PLATE

P/N: 4100379 (1)

CENTER PROTECTION PLATE
P/N: 4100380 (1)

PROTECTION PLATE FASTENERS:
--SCREW, 5/16-18 x 3/4
P/N: 6000312 (4)
--MAGNA LOK RIVET
P/N: 6300133 (8)
--RIVET, POP 8-85S
P/N: 6300136 (16)

FWD RADIUS SUPPORT
P/N: 4100010 (2)

R/S OUTER BULLNOSE PANEL
R/S PROTECTION PLATE P/N: 4100154 (1)

P/N: 4100378 (1)

R/S OUTER PANEL
P/N: 4100152 (1)

JAMES KING BOX

P/N: 7500015 (1)

--RIVET, 6-8SS
P/N: 6300114 (4)

REGISTRATION HOLDER

P/N: 7500801 (1)

---POP RIVET, CLOSED END
P/N: 6300015 (4)

FLIP SIGN

P/N: 4200120 (1)

---POP RIVET 6-4
P/N: 6300113 (4)

PANEL FASTENERS:
--POP RIVET, CLOSED END
P/N: 6300015
--RIVET, 6-10 PPW
P/N: 6300022
--RIVET, 3/16-13/32
P/N: 6309003
--RIVET, 8-7

P/N: 6300104
--RIVET, 6-8

P/N: 6300106
--RIVET, 6-7

P/N: 6300107
--RIVET, 8-10

P/N, 6300108
--RIVET, 8-12

P/N, 6300110
--RIVET, 8-8

P/N, 6300112
--POP RIVET 6-4

P/N, 6300113




UPPER COUPLER ASSEMBLY

310M008 - COMPLETE ASSEMBLY

FRONT WRAP-AROUND PLATE - 310111

FRONT CHANNEL - 3107160

FRONT SUPPORT
CHANNEL - 3107163 (6)

.

CORNER PLATE - 3100503 (2)

"ty

SIDE PLATE SUPPORT BAR - 3100501 (2)

SIDE PLATE - 3100109 (2)

KINGPIN CHANNEL - 3100500

i

GUSSET - 3104234

FLOOR SUPPORT ANGLE - 3100505

FLOOR SUPPORT CHANNEL - 3100073

BOTTOM PLATE - 3106197

CHANNEL GUSSET - 3104235 (4)

COVER PLATE - 3100502

COVER PLATE - 3100504

SKID RODS - 3107184 (2)

KINGPIN SPOOL - 3100102
KINGPIN CAP - 3104229
KINGPIN BAR - 3104231




LANDING LEG ASSEMBLY

CONWAY CITY SEMI TRAILERS

COMPLETE LANDING LEG ASSEMBLY [

P/N: 350M009

CROSS SHAFT
P/N: 3500007 (1)

SLAVE LEG —
P/N: 3500130 (1)

SIDE PLATE
P/N: 3205300 (2)

C/S LANDING LEG BRACE

P/N: 3501001 (1)
4" I-BEAM

P/N: 3307663 (6)

STRUT MOUNTING ANGLE
P/N: 3200003 (2)

CRANK HANDLE
P/N: 3500111 (1)

LANDING LEG SKIRT

P/N: 3201000 (2) P/N: 3507202 (2)

CRANK HOLDER
P/N: 3207230 (1)

LEG-TO-LEG STRUT
P/N: 3507203 (1)

FASTENERS:

BOLT, 1/2-20 x 1-1/2
P/N: 6000501 (36)

BOLT, 5/8-18 x 1-3/4
P/N: 6000627 (6)

BOLT, 5/8-18 x 2 GR-5
P/N: 6000628 (2)

LOCK NUT, 1/2-20
P/N: 6100501 (36)

PINCH LOCK NUT, 5/8-18
P/N: 6100626 (8)

WASHER, FLAT 5/8
P/N: 6200626 (8)

MASTER LEG
“ B/N: 3500131 (1)

R/S LANDING LEG BRACE
P/N: 3501000 (1)



MUDFLAP COMPONENTS FOR SEMI’S

BACKING PLATE: 2400214 (2)

ANGLE: 2400216 (1)

3/8-16 x 1.5 BOLT: 6000378 (8)
3/8-16 NUT: 6100382 (8)
3/8” WASHER: 6200376 (8)

MUDFLAP: 2400211 (2)




ALUMINUM ROOF COMPONENTS

GALV. ROOF BOWS
P/N: 4400310 (26)
SPACED ON 24" CENTERS

REAR/SIDE FLASHING
P/N: 4400209 (2)

LOCATED ON FRONT & SIDES \

CORNER FLASHING
P/N: 4400212 (2)
LOCATED ON

FRONT RADIUS CORNERS

CORNER ATTACHMENT PLATE
P/N: 4607205 (2)

RIVETS, 6-8

P/N: 6300106

USE TO FASTEN PLATE TO

FWD WALL HEADER / UPPER RAILL

USE CLOSED END POP-RIVETS
P/N: 6300015
FASTEN TO REAR DOOR HEADER

RIVETS, 6-8

P/N: 6300105

USE TO FASTEN ROOF BOWS

TO UPPER RAIL / FWD WALLHEADER ALUMINUM ROOF COIL,
AND FLASHING & COIL TO 040 x 012.625 (265 Ibs)
UPPER RAIL / FWD WALL HEADER P/N: 7800404



SIDEWALL LAYOUT
CONWAY 53' CITY SEMI TRAILER

(PLASTIC-LINED INTERIOR)

/ ROADSIDE PANEL #1 THROUGH #12, P/N: 4200192
/CURBSIDE PANEL #1 THROUGH #12, P/N: 4200193

UPPER RAIL
P/N: 4205315 D-RING ASSEMBLY - 420N264 (26 PER WALL)
--D-RING BACKING PLATE - 4200179 (1)

--OFFSET D-RING - 9000035 (1)

--RIVET, 8-12 - 6300110 (4)

--RIVET, #8 POP - 6300128 (6)

PLASTIC SIDEWALL INSERT
|23 P/N: 4200032 (108"L) (38 PER WALL)

/
ROADSIDE PANEL #13, @ DOOR; P/N: 420008

CURBSIDE PANEL #13, @ DOOR; P/N: 4200087

4
LOGISTIC GALVANIZED SIDEWALL POST;
POST #1 THROUGH #4 = P/N: 4200239
POST #5 THROUGH #31 = P/N: 4200259
POST #32 THROUGH #39 = P/N: 4200249

PLASTIC SCUFF LINER

P/N: 3400401 (2 PER WALL)
FASTENERS:

SCREW 1/4"-20 x 1"

P/N: 6400207 (3 PER POST)

GALVANIZED REAR PANEL
FILLER @ DOOR;
P/N: 4200306 (1 PER WALL)

SIDEWALL ASSEMBLY FASTENERS:
6300001 RIVET 6-6 PPW
SW POST TO PANEL
6300006 RIVET 8-8 PPW
PANEL TO LOWER RAIL
6300013 RIVET 8-10 PPW
POST/PANEL TO LOWER RAIL
6300016 RIVET 6-8 PPW
DOUBLE PANEL TO SW POST
6300108 RIVET 8-10

POST TO LOWER RAIL
P/N: 4300298 (1 PER WALL)

PN ea002%t PANEL TO UPPER RAIL
HUCK FASTENER 6300110 RIVET 8-12
P/N: 6300132 (2) POST/PANEL TO UPPER RAIL

LOWER RAIL
P/N: 4205304

WEDGE PROTECTOR



SLIDER FRAME ASSEMBLY — 210M000

CTS SEMI TRAILER — 2007

VG ~./
/MV /i.,\w\
Ny 8
AR i
Th] ﬁ //mva \\a
g N, f/,,v /
25 \¢ &
Qw& e
e /a
mm 2 ///ma/
28 AN
g N
@ 2 ,

2104557 (1)

SLIDER ASSEMBLY
HUTCHENS 2032403

2104625 (1)
LOCATOR BAR ASSEMBLY

HUTCHENS 11642-10




SUSPENSION ASSEMBLY - 210M000
CTS SEMI TRAILER ~ 2007

2300150 (6)
RUBBER BUSHING
TCHI?/NS 18544-01

20 :
p Q @ HU
v FOREEE:? O@_ @ Qé@

® ®
N7 I
ZINEN NN /

@ " v

C /

!

2300111 (4)

6200631 (4) WEAR PAD

©}
@ ﬁ%’jﬁ@ ?}SPACEE;, lg%ﬂzgt;;s_ﬁ%ﬁ BOLT B % ﬁy@ HUTCHENS 04755-03
) @ 9 s - @ ®

=

_ p (;;9
D0 BORES
7 — a1 ©
o " w 2P0 e,
HUTCH 15360-06




TRAILER SUSPENSION

45 - CTS TRAILER 5" ROUND AXLES | 717

DESCRIPTION

"|DELRIN LINER

- |SPRING,4 LEAF LO-ARCH

SPR!NG SEAT, 3/4"

TUBOLT, 12.3/4"

RADIUS R(}D 1, NON-AD. ADJ Wi T BUSHENGS

HUTCHENS

VANTAGE

MO, | oaQry. o _VENDERNO. | VENDER SOURCE RSN,
. _ﬂg_m |SPRING HANGER - FRONT | ot HUTCHENS | 7 VANTAGE i NA
.2 1 2 _|ROCKER AND HANGER ASSEMBLY 16319-01 | HUTCHENS | T VANTAGE ~ |7 TTNA
3.1 2 " |SPRINGHANGER-REAR 7 __ 7708301 | HUTCHENS _ | VANTAGE T TTNA T
4 18 BOLT RADIUSROD-1-14x5"UNS | 7igoz  HUTCHENS | VANTAGE 6000851
.5 .2 RADIUS ROD, ADJUSTABLE - W/BUSH |~ 1639804 | HUTCHENS | VANTAGE | NA
6 _ILOCKNUT, FLANGED - 1-14 UNS | 10862-00 ~ HUTCHENS ___VANTAGE | 6100951
7116 |NUT, 7/8-14 UNF | 3404 1 HUTCHENS | VANTAGE 6100867
_8 | 16 WASHER, 1516"IDx 1 34" ODPLATED | 3500 | _HUTCHENS |7 VANTAGE 6200938
g 4 |BOTTOM PLATE, 5" ROUND AXLE Y 23001

2300149

~ HUTCHENS

VANTAGE

2300112

STANDEN

HUTCHENS

___VANIAGE
VANTAGE

 7Bi612
715-00

WASHER BUSHING - REPLACMENT

7701

"HUTCHENS

HUTCHENS ~
HUTCHENS

_VANTAGE

VANTAGE

2300108

_VANTAGE

8
16 | 8 BUSHING,RADIUSROD - 316, 1 722500 HUTCHENS | VANTAGE TTTNA T
17 6  LOCKNUT, 5/8-18 UNF | 8703 1 HUTCHENS | "VANTAGE | NA
L T T SLEEVE, SPACER - 34"ODx18GAX3 174 | 75600 | HUTCHENS | "VANTAGE | NA
19 1 6 |BOLT,5@-1Bx4 V2"UNF 759-00 . HUTCHENS VANTAGE | NA
20 12 ILOCKNUT,14/87UNC 1T 4115400 | HUTCHENS | VANTAGE | TNA
21| 4 IWASHER, 1U8"x11M"x214°CD_ | 83700 |~ HUTCHENS _ | VANTAGE |~ NA
"7 222 'ROCKERASSEMBLY -W/BUSHINGS | 1815801 | — HUTCHENS | VANTAGE NA
723 | T2 'ROCKER BUSHING - RUBBER ] 16146-01 HUTCHENS | " VANTAGE | HA
Y S 2 ICAPSCREW,11/8"x7"x662'GR.5 |  16150-01 |~ HUTCHENS | VANTAGE NA
T TU5 4 TOPPLATE-HALFROUND 1 16868-01 | HUTCHENS | ~ VANTAGE & 2300108
26 | 4 IAXLESTOPPIPE _ b NA SO. FAB RS 12104613




BOGIE FRAME ASSEMBLY — 210M480
CTS SEMI TRAILER - 2007

s 2201657 (2)
/ / GUSSET, AIR TANK

[_._.}

0
9/

2204501 (2)
BRACKET, AIR TANK MOUNT

2104528 (1)
ANGLE, SLIDER HOSE MOUNT

2104555 ¢1)
ANGLE, AIR PLATE MOUNT

e /)

21000027 (4) 1
2104608 {2} 1007212 (1)
SLIDER STOP PIPE — FIXED GUSSET, RAIL SUPPORT ANGLE, DRAIN CABLE




SLIDER HOSE HANGER ASSEMBLY -~ 210N048
CTS SEMI TRAILER

2104616 (1) - S
ROD, AIR HOSE SPRING — b

2104551 (2)
SPRING, CABLE & HOSE SUPPORT
PHILLIPS 17-116 (16”)

4104552 (1)
HOSE HOLDER
PHILLIPS 17-157




	Parts Book - 53'
	Air Brakes
	Air Brake System - NEW
	Air Line Routing
	Air Valve and Tank Locations
	Gladhands & Fittings
	Anchor Connector
	Nylon Hose Adaptor
	Air Line Holder
	Air Brake Mounting Plate
	Air Filter Assembly
	Air Tank Bracket
	Air Tank Assembly
	Spring Brake Valve
	Relay Valve Assembly
	ABS Valve Assembly
	Brake Chamber
	Air Brake Hoses

	Air Brake System - REFURB.pdf
	Air Brake Hose Routing
	Air Brake Mounting Plate
	Relay Valve Assembly


	Axle
	Axle

	Bogie Sub-Frame
	Bogie Sub-Frame

	Bumper
	Bumper

	Decals
	Decals

	Door Frame
	Door Frame

	Electrical
	7-Way Socket
	Main Harness - 53' New
	Main Harness - 53' Refurb
	FWD Wall Lights
	Mid-Turn Light Assembly
	Rear Sill Harness
	Tail Light Assembly
	Rear Side Light Assembly
	License Light Assembly
	ABS Light Assembly
	Door Header LIght Assembly

	Floor
	Floor

	Foward Wall
	Foward Wall

	Upper Coupler
	Upper Coupler

	Landing Legs
	Landing Legs

	Mudflaps
	Mudflap Assembly

	Roof
	Roof Layout

	Sidewall
	Sidewall

	Suspension
	Slider Frame Assembly
	Suspension Assembly
	Suspension Parts
	Bogie Frame Parts
	Hose Hanger Assembly





